\(“ California Regional Water Quality Control Board

Central Coast Region

Linda S. Adams
Secretary for
Environmental Protection

895 Aerovista Place, Suite 101, San Luis Obispo, California 93401
(805) 549-3147 « Fax (805) 543-0397
http://www.waterboards.ca.gov/central coast/

ORDER NO. R3-2008-0007

NPDES NO. CA0047996

WASTE DISCHARGE REQUIREMENTS
FOR THE CARMEL AREA WASTEWATER DISTRICT AND THE PEBBLE BEACH
COMMUNITY SERVICES DISTRICT

Arnold Schwar zenegger
Governor

The following Discharger is subject to waste discharge requirements as set forth in this Order.

Table 1. Discharger Information

Discharger

Carmel Area Wastewater District
Pebble Beach Community Services District

Name of Facility

Carmel Area Wastewater District, Wastewater Treatment Plant

Facility Address

26900 State Route One

Carmel, CA

Monterey County

The U.S. Environmental Protection Agency (USEPA) and the Regional Water Quality Control Board have
classified this discharge as a major discharge.

Discharges by the Carmel Area Wastewater District from the discharge points identified below
are subject to waste discharge requirements as set forth in this Order.

Table 2. Discharge Location

Discharge Effluent Discharge Point Discharge Point Receiving Water
Point Description Latitude Longitude 9
Secondary
001 Treated 36°32",00"N 121°,55", 43" W Pacific Ocean
Wastewater

Table 3. Administrative Information

This Order was adopted by the Regional Water Quality Control Board on:

<Adoption Date>

This Order shall become effective on:

<Effective Date>

This Order shall expire on:

<Expiration Date>

The Discharger shall file a Report of Waste Discharge in accordance with
titte 23, California Code of Regulations, as application for issuance of new
waste discharge requirements no later than:

180 days prior to the Order

expiration date

IT IS HEREBY ORDERED, that Order No. R3-2002-026 is rescinded upon the effective date of
this Order except for enforcement purposes, and, in order to meet the provisions contained in
division 7 of the California Water Code (commencing with section 13000) and regulations
adopted thereunder, and the provisions of the federal Clean Water Act (CWA) and regulations



and guidelines adopted thereunder, the Discharger shall comply with the requirements in this
Order.

Roger W. Briggs, Executive Officer



CARMEL AREA WASTEWATER DISTRICT ORDER NO. R3-2008-0007
PEBBLE BEACH COMMUNITY SERVICES DISTRICT NPDES NO. CA0047996

Table of Contents

l. Facility INTOrMAaLION ..ot e e e e e e 4
R T Vo [ 0T 1 RSP 4
[I.  Discharge PronibitiONS.........coooiiiiiiii et e e e e e e e eeeene 9
V. Effluent Limitations and Discharge Specifications .............ceeiiiieiiiiiiiiiiiie e 10
A, Effluent LIMITAtiONS. ....couuiiiiiie ettt e e et e e e e e e eann s 10

B. Land Discharge SPeCIfiCatiONS. .........oiiiiiiiiieiiiiiiie et e e eeeei s 15

C. Reclamation SPeCIfICAtIONS........coiiiiiiieeeiicie e e e e e e eaes 15

V. Receiving Water LIMITAtiONS .........uuuuiiiiiieiiiiiiiiiii et e e e e e earaaa e e e eeeeas 16
A. Surface Water LIMITAatiONS.........oooiiiiiiiiiiii ettt eeneeenes 16

RV TR 10171 (o] 1 PRSP 18
D.  Standard PrOVISIONS.........ooiiiiiiiiiiiiiiiiiii ettt e estessebaseeesesnennne 18

E. Monitoring and Reporting Program (MRP) Requirements ...........ccovevvvviinieeeeeeeennnnns 18

C. SPECIAl PrOVISIONS. ... .iiiiiiieiiiiis it e e e et e s e e e et e e e e e e e e eatta e e e e e eaeeeasssnaaaaaeeeennes 18

1. REOPENEI PrOVISIONS. ....uuiiiiiiiiiiiiiiiiis e e ettt e e e e e e e et e e e e e e e e eetbbb e e e e e eeaeesnnnns 18

2. Special Studies, Technical Reports and Additional Monitoring Requirements...... 18

3. Best Management Practices and Pollution Prevention .............cccccvvviiiiiiiiieieennnnns 20

4. Construction, Operation and Maintenance Specifications.............ccccceevvvvvivinnnnnnn. 22

5. Special Provisions for Municipal Facilities (POTWS Only) ........ccoovviiiiiiiinieiiieennns 22

6. Other Special PrOVISIONS..........uuuiiiiii e e e e e e e e e e e eaaan s 23

7. ComplianCe SChEAUIES ......ccooeiiii s 23

VII. Compliance DetermMiNation .............iiiiieiiiiieiiiie e eee e e e e e e e e et s e e e e e e e eeaasnnaaaeeeeeees 23
N CT=T 01T - | PSP 23

B. Multiple SAMPIE Dalal. ......uoiiieieieeeeiiee e 24

Table 1. Discharger INfOrMation ..........uuueiiiiiiii e e e e eeeeees 1
Table 2. DiSCharge LOCALION ........cciiiiiiiiie e e et e e e e e e et e e e e e e e e eaaatnaeeeeeeeeennes 1
Table 3. AdmInistrative INfOrMAatioN ...........oiuuiiiii e e e eaeeaas 1
Table 4. Facility INfOrmMatioN.........cooovriiiiiii e e e e e e e e e eeaanr e e e e e e eeennnes 4
Table 5. Basin Plan Beneficial Uses for the Pacific Ocean...........cccoeveiiiiiiiiiiiiiieeeeeeee e, 6
Table 6. Effluent Limitations for Conventional Pollutants............ccooovvviiiiiiiiiiiieeeeeeeeeeve e, 10
Table 7. Effluent LIMITATIONS ......oouiii et e et e e s e e e et e e e e eneeees 10
Table 8. Toxicity Reduction Evaluation—Schedule ... 19

List of Attachments

AttachmMeENt A — DEFINILIONS .. .oveiiii et e et e e e e e e eaaans A-1
ATACNMENT B — IV ..ttt ettt e e e e e ettt e e e e e e e e eesban e e e e aaeeeerees B-1
Attachment C — FIOW SCREMALIC..........uiiiiiiii e e C-1
Attachment D — Standard PrOVISIONS .......cuuiiuiiiiiiie e et e e e st e e e eaaeraeaanees D-1
Attachment E — Monitoring and Reporting Program (MRP) ........ccoooviiiiiiiiiiiiii e E-1
ATACHMENT F — FACE SNBEL.....ceeiieii e e e e e e e eas F-1

Order 3



CARMEL AREA WASTEWATER DISTRICT

ORDER NO. R3-2008-0007

PEBBLE BEACH COMMUNITY SERVICES DISTRICT NPDES NO. CA0047996

I. FACILITY INFORMATION

The following Discharger is subject to waste discharge requirements as set forth in this

Order.

Table 4. Facility Information

Discharger

Carmel Area Wastewater District and the Pebble Beach Community
Services District

Name of Facility

Carmel Area Wastewater Treatment Plant

Facility Address

26900 State Route One

Carmel, California 93922

Monterey County

Administrative Office

3945 Rio Road

Carmel, California 93922

Monterey County

Facility Contacts, Title, and
Phone

Mark Scheiter, Plant Superintendent, (831) 624-1249 (x 230)

Ray von Dohren, General Manager, (831) 624-1248

Mailing Address

P.O. Box 221428, Carmel, California 93922

Type of Facility

Publicly Owned Treatment Works

Facility Design Flow

3.0 Million Gallons per Day (MGD)

II. FINDINGS

The California Water Resources Control Board, Central Coast Region (hereinafter the
Regional Water Board), finds:

A. Background. The Carmel Area Wastewater District is currently discharging pursuant to
Order No. R3-2002-026 and National Pollutant Discharge Elimination System (NPDES)
Permit No.CA0047996. The Discharger submitted a Report of Waste Discharge, dated
December 21, 2006, and applied for an NPDES permit renewal to discharge up to 3.0
MGD of treated wastewater from the Carmel Area Wastewater District’'s wastewater
treatment plant. The application was deemed complete on January 12, 2007.

For the purposes of this Order, references to the “discharger” or “permittee” in applicable
federal and state laws, regulations, plans, or policy are held to be equivalent to references

to the Discharger herein.

B. Facility Description. The Discharger owns and operates a municipal wastewater
treatment facility located at 26900 State Route One in Carmel, treating wastewater
originating in service areas of the Carmel Area Wastewater District and the Pebble Beach
Community Services District.

Treatment components include influent flow monitoring, bar screens, barminutors, an
aerated grit tank, primary settling basins, four secondary aeration basins, and secondary
clarifiers. Secondary treated wastewater is chlorinated and dechlorinated and is either
diverted to tertiary treatment or is metered prior to discharge.

Waste activated sludge is thickened by dissolved air flotation and blended with primary
solids before anaerobic digestion. Digested sludge is dewatered by belt filter press and

Limitations and Discharge Requirements




CARMEL AREA WASTEWATER DISTRICT ORDER NO. R3-2008-0007
PEBBLE BEACH COMMUNITY SERVICES DISTRICT NPDES NO. CA0047996

hauled offsite for composting at McCarthy Farms in Lost Hills, Kern County. Sludge beds
provide backup dewatering capability.

The facility’s tertiary treatment system provides reclaimed wastewater for irrigation of
seven local golf courses and some smaller landscaped areas. Tertiary treatment is
currently accomplished by eight upflow, continuous backwash sand filters, which are being
replaced by microfiltration and reverse osmosis (MF/RO). Tertiary treatment MF/RO
upgrades are scheduled for completion in the spring of 2008. Recycled water production
and use is regulated by Water Reclamation Requirements Order nos. 93-72 and 94-04,
respectively.

The RO process, as contemplated by the Discharger, will treat secondary effluent to
tertiary quality and produce a waste stream — RO reject or concentrate. The RO system
will likely operate at 50 — 75 percent recovery (e.g., for every 100 gallons of secondary
effluent that is treated by RO, 50 — 75 gallons of tertiary treated product water and 25 — 50
gallons of RO concentrate will be produced) and at a 95 percent rate of rejection (i.e.,
approximately 95 percent of all dissolved solids in secondary effluent will be concentrated
in the RO concentrate stream). The net result will be concentration of dissolved solids by
a factor of 2 to 4 in the RO concentrate.

Discharges to Carmel Bay will consist of dechlorinated secondary treated wastewater, RO
concentrate, or combinations thereof depending on the seasonal demand for recycled
water once the MF/RO facility is operational.

Treated wastewater is discharged to Carmel Bay [Area of Special Biological Significance]
within the Monterey Bay National Marine Sanctuary pursuant to State Water Board
Resolution No. 84-78, which grants an exception to the prohibition established by the
California Ocean Plan regarding discharges to Areas of Special Biological Significance.

Attachment B provides a map of the area around the facility. Attachment C provides a
flow schematic of the facility.

C. Legal Authorities. This Order is issued pursuant to CWA section 402 and implementing
regulations adopted by the USEPA and chapter 5.5, division 7 of the California Water
Code (commencing with section 13370). It shall serve as an NPDES permit for point
source discharges from this facility to surface waters. This Order also serves as Waste
Discharge Requirements (WDRs) pursuant to article 4, chapter 4, division 7 of the
California Water Code (commencing with section 13260).

D. Background and Rationale for Requirements. The Regional Water Board developed
the requirements in this Order based on information submitted as part of the application,
through monitoring and reporting programs, and other available information. The Fact
Sheet (Attachment F), which contains background information and rationale for Order
requirements, is hereby incorporated into this Order and constitutes part of the Findings for
this Order. Attachments A through E are also incorporated into this Order.

E. California Environmental Quality Act (CEQA). Pursuant to Water Code section 13389,
this action to adopt an NPDES permit is exempt from the provisions of the CEQA, Public
Resources Code sections 21100-21177.

Limitations and Discharge Requirements 5



CARMEL AREA WASTEWATER DISTRICT ORDER NO. R3-2008-0007
PEBBLE BEACH COMMUNITY SERVICES DISTRICT NPDES NO. CA0047996

F. Technology-Based Effluent Limitations. CWA Section 301 (b) and USEPA’s NPDES
regulations at 40 CFR 122.44 require that permits include, at a minimum, conditions
meeting applicable technology-based requirements and any more stringent effluent
limitations necessary to meet applicable water quality standards. Discharges authorized
by this Order must meet minimum federal technology-based requirements based on
Secondary Treatment Standards established at 40 CFR Part 133 and Best Professional